Fichtel & Sachs AG No. 156.6/3

=

- US

SACHS

Spare Parts List for S A CHS - JET Coaster Brake

EEES S EESSSSSsSSsSSSSSESrEESTEEES TSI SSSSISTTTI=ZI===2=

(American Thread)

Ill.

W Part No. Description

1603 026 000 Hex nut FG 9,5 (2 ea. - spanner width 11/16")
2316 002 000 Hex nut FG 9,5 (2 eas - spanner width 5/8 ")
1603 019 100 Lock nut FG 9,5
2318 003 000 Washer (1 ea. for fork width 100 mm = 3.937")
(2 ea. for fork width 107 mm = 4.212")
2319 004 000 Brake lever
0515 004 104 Cylinder screw M5 - or
2640 001 002 Hexagonal head screw M5
Depending on Brake arm clip
design (Piease indicate size!)
0516 105 004 Hexagonal nut M5 - or
0516 103 104 Square nut M5 - or
2316 003 000 Serrated nut
2321 006 000 Dust cap
2374 006 201 Lever cone ass'y (only complete unit)
10 2376 002 001 Ball bearing (2 ea.)
14 2373 002 200 Brake cylinder
12 2306 002 300 Driving cone
13 2301 010 300 Hub shell 36 holes
13 2301 010 301 Hub shell 28 holes
14 2372 004 200 Driver
15 2376 003 000 Ball bearing (in driver)
16 1604 013 002 Dust cap (in driver)
T 2371 019 001 Axle 158 mm = 6.220" - fork width 107 mm = 4.212"%
17 2371 020 001 Axle 162 mm = 6.378" - fork width 107 mm = 4.212"
1.7 2371 017 001 Axle 165 mm = 6.496" - fork width 107 nm = 4.212”)
18 2321 002 101 Dust cap, black
19 As per number Sprocket 1f2 X 1ﬁ9”, s el Lt Bl e Lo
of teeth

200512 011 000 cirelin  WWW.torpedo-coasterbrake.com
, LWERIEAE griginal parts and hubs
o 2369 100 000 Tube of GR . i
assembly instructions
trouble shooting

[ a8 LIRS I - AN Y = =

(e le s BN B

81 /02

hub@torpedo-coasterbrake.com



